EPA 560/5-85-005
August 1985

METHODS FOR ASSESSING EXPOSURE
TO CHEMICAL SUBSTANCES

Volume 5

Methods for Assessing Exposure to Chemical
Substances in Drinking Water

by

Douglas A. Dixon, Stephen H. Nacht, Gina H. Dixon,
Patricia Jennings, Thomas A. Faha

EPA Contract No. 68-01-6271

Project Officer
Michael A. Callahan

Exposure Evaluation Division
Office of Toxic Substances
Washington, D.C. 20460

U.S. ENVIRONMENTAL PROTECTION AGENCY
OFFICE OF PESTICIDES AND TOXIC SUBSTANCES
WASHINGTON, D.C. 20460

gésf Enviropmenta! Protectio
77%’5 t5j Lt:rary (PL-12J)

_ ackso
Chicago, || 60,163233!2‘?6(,' 12th Floor

n Agency



DISCLAIMER

This document has been reviewed and approved for publication by the
[...]
such as garnet, gravel, or anthracite in layers (ASCE 1967, Clarke et al.
1977).

Softening plants (Type II) are designed to render water usable by
removing hardness, strictly defined as divalent cations but largely
calcium and magnesium. Hardness is termed carbonate when the calcium and
magnesium are present as carbonate or bicarbonate compounds; noncarbonate
hardness is magnesium and calcium present as sulfates, nitrates, or
chlorides. If not removed, magnesium and calcium compounds often
precipitate out of water, causing scale in hot water heaters and in the
distribution system and shortening their useful 1ives. These cations are
also nuisances. They combine with soaps used for personal bathing and
laundering, rendering them ineffective and causing excessive amounts to
be used. It is for these reasons that water is softened (ASCE 1967,
Clarke et al. 1977).

Classification of water hardness is not exact; the following is an
example of hardness classification (ASCE 1967). Regardless of the
chemical form of the hardness, it is expressed as equivalent amounts of
calcium carbonate.

e Soft: 0-60 ppm as CaCOg

e Moderately hard: 61-120 ppm as CaCOj
e Hard: 121-180 ppm as CaC03

e Very hard: >180 ppm as CaCOg

The hardness of a water depends on the geochemistry of the source.
Generally, ground waters are harder than surface waters. Waters with
hardness of 120ppm CaCOg3 are usually softened (ASCE 1967).

The physical treatment process in a softening plant is similar to
that of a filtration plant. The chemicals used and their dosages are,
however, different. The basic chemical concept of softening is the
substitution of sodium ions for magnesium and calcium. The pH of the
water s raised (> 11) to precipitate the hardness compounds; this pH
adjustment provides a large measure of disinfection as well. The
recarbonation step lowers the pH by bubbling CO, into the water (Clarke
et al. 1977, ASCE 1967).

11



In the Type II plant schematic, flocculation and clarification are
accomplished in one step. The flocculator-clarifier may be used in
filtration plants (Type I) as well. Additional unit processes may be
used in either type of plant and are discussed in Section 5. Treatment
within homes (softeners, carbon filters) is also discussed in that
section.

2.4 Distribution Systems

Finished water is generally pumped from the treatment plant
throughout the service area. Most modern pressure pipe used in
distribution systems is concrete, steel, asbestos-cement, or cast iron;
many distribution systems use a combination of these. Pressure is
maintained throughout the system by intermittent pumping stations and
natural head caused by topography (Clarke et al. 1977). Piping within
the home need not withstand very high pressures and is often constructed
with polyvinyl chloride (PVC). Copper pipe, too expensive for large
diameter uses, may also be placed in homes. Contamination may occur in
the distribution system by:

e leaching of metals, chemicals, or fibers from pipe material and
Joint adhesive

e Infiltration of contaminated water into broken or cracked low
pressure water pipe

o Bacterial growth within the distribution system.

2.5 Uses of Finished Water

Table 1 i1lustrates the trends in water use over the last three
decades. It is apparent that withdrawal from public supply grows with the
population; per capita use, currently 183 gallons per day, has also grown
but at a much Tower rate (Solley et al. 1983). Total per capita use
jncludes industrial, commercial, domestic, and public uses. Domestic and
public use of water, which includes such activities as drinking, food
preparation, bathing, washing clothes and dishes, flushing toilets,
watering lawns and gardens, firefighting, street washing, and use at
municipal parks and in swimming pools, averages 120 gallons per individual
per day. Finished water ingested by individuals is a small proportion of
total domestic and public use, estimated as approximately 0.5 gallons per
day (2 liters) (USEPA 1982a). Human ingestion of drinking water is further
discussed in Section 7.

12



‘RLuo J4d3eM ysau4 L
"3|qeyteAR j0U BIRQ,
*q40dda payst|qnd wouj P33934400

"(€861) "l 39 A3|(0s :adunog

spue|S1 ulbaiA pue ‘0d1Y 0343Nd ‘BLQUN|0) JO 3OLJSLQ *SIIeLS 0Sy
001y 0343Nd PUP ‘BLQUN{0) JO 3D1J43SiQ ‘SBILIS 0S¢

BLQUN0D JO 33143SIQ PUR S3IEIS 0S,
RLQUNI0D 3O 3D143S1Q PUR SBIELS BY,

2 - 00E°E 00E‘E 008°‘2 00€‘2 000°2 005°1 00L ‘1 Jamod 2143291 304pAH
19Sh WeaJ3sul
L+ ;001 % /18 L 19 oﬁ ) of ) asn aAL3duNsuoy
L= S’ S’ S’ L mm. A oﬁ ) afemas pawie|2ay
<+ i 69 €S ey lE 8l 01 auties
oL+ 062 092 0se ote 06l 081 mov— ysauad
1493BM 3oBjJUNS
S - 6 i L S’ v 9° oﬁ ) auL|es
L+ 88 és8 89 09 0s Ly ve ysaud
1J930M punoJy
IS{EMBPJPYILM JO 3DJNOS
L+ Sy 1 44 9 8¢ 6€ g S3sn |eLJ43snpul 43y30
6 + oLe 002 ol OEl 001 et oy :asn uamod 914309 30uMayL
JLeta3snput patjddns-41as
L+ oSt ort 0€lL 1741 oLt oLt mom uoijebiuaat
pi+ 9°S 6'v S'v o'y 9°€ 9°¢ 9°€ A203SaAL|
pue oL3sawop {euny
Si+ ve 62 12 ve 1z L 141 Atddns o11gng
8 + osy ocy OLE OLE 0l2 ore mom_ S|eMeIDYILM |B30)
19SN Weauys3io
9+ 9°622 mc.o—w 6°S0¢ 8°¢€6l €6l 0°v9l L°0SlL suoL{[tw uL ‘uotie|{ndogd
08-SL61 0861 ySL6L goL6l 25961 20961 1 SS61 10561
aseaJdap 40

aseauoul abequasuag

Ren 494 suoiien uoiiltga ul

0861-0G61 ‘SLPAJIIUI UPIA-G WV

‘S9101S DIILUN AU Ul ISN JIIeM DIJRWLYST 40 Adewung

‘L °lgey

13



2.6 Water Quality Requirements

Different uses of water require various degrees of quality. Table 2
1ists recommended criteria for raw water to be used for public water
supplies. Most of these criteria apply to surface waters that have been
polluted by industrial, agricultural, and domestic discharges (Clarke et
al. 1977); it is implied that treatment will remove most, if not all, the
contamination.

Exposure to chemical substances via the ingestion of drinking water
was officially recognized as a hazard by the passage in 1974 of the Safe
Drinking Water Act (PL 93-523) and its amendment in 1977. The Act set
interim drinking water standards for inorganic and organic substances based
mostly on health effects that may occur from a lifetime of drinking 2
liters of water per day (CEQ 1979, Clarke et al. 1977). Table 3 1lists
these standards, known as Maximum Contamination Levels (MCLs). An MCL of
100 ppb for total trihalomethanes (chloroform and related compounds) was
added later; it currentliy applies only to systems serving more than 10,000
persons (AWWA 1979).

A11 the drinking water standards apply to public water systems.
Public systems serve approximately 84 percent of the U.S. population (see
Table 4); the remainder are served by private systems, mostly wells (CEQ
1979).

Ongoing scientific investigation is revealing that exposure to
pollutants in drinking water is not 1imited to exposure via ingestion.
Brown et al. (1984) and Scow et al. (1979), for example, report that the
body's absorption of water poliutants through the skin - by washing,
showering, and bathing - has been seriously underestimated. According to
Brown et al. (1984), in fact, for specific organic chemicals such as
toluene, ethylbenzene, and styrene, the primary route of exposure for these
chemicals may be via dermal absorption. Brown et al. (1984) and Scow et
al. (1979) also discuss the potential for volatilization of volatile
organic carbons (VOCs) from drinking water and subsequent inhalation while
showering and bathing. Exposure to contaminants in drinking water via
dermal absorption and inhalation is a relatively new area of concern with
1imited technical documentation. No doubt, future investigations will shed
considerable new information on this subject.

14



Table 2. Water Quality Criteria for Public Water Supplies?®

Substance Permissive criterion Desirable criterion
Coliforms (MPN) 10,000 100
Fecal coliforms (MPN) 2,000 20

Inorganic chemicals (mg/1)

Ammonia-N 0.5 0.01
Arseni cb 0.05 Absent

Bari umb 1.0 Absent
Bor'onb 1.0 Absent
Cadniunb 0.01 Absent
Chlorideb 250 250
Chr'omiumb (hexavalent) 0.05 Absent
COpperb 1.0 Virtually absent
Dissolved oxygen 4 Near saturation
Iron 0.3 Virtually absent
Leadb 0.05 Absent
Hanganeseb 0.05 Absent
Nitrateb— N 10 Virtually absent
Se]eniumb 0.01 Absent

Si ]ver-b 0.05 Absent
Sulf’ateb 250 50
Total dissolved solidsb 500 200
Urany ionb 5 Absent
Zincb 5 Virtually Absent

Organic chemicals (mg/1)

Alkyl benzyl sulfonates — —

Carbon chloroform extr‘actb 0.15 0.04
.. b
Cyanide 0.20 Absent
Herbicides
2,4-D + 2,4,5-T + 2,4-TP 0.1 Absent

15



Table 2.

(continued)

Substance

Permissive criterion

Desirable criterion

0il and greaseb

Pesticidesb
Aldrin
Chlordane
DoT
Dieldrin
Endrin
Heptachlor
Lindane
Methoxychlor
Toxaphene

b
Phenols

Virtually Absent

0.017
0.003
0.042
0.017
0.001
0.018
0.056
0.035
0.005
0.001

Absent

Absent
Absent
Absent
Absent
Absent
Absent
Absent
Absent
Absent
Absent

acriteria for raw or untreated surface or groundwater.

bsubstances that are not significantly affected by the following treatment process:
coagulation (less than about 50 mg/liter of alum, ferric sulfate, or copperas, with
alkali addition as necessary but without coagulant aids or activated carbon),
sedimentation (6 hours or less), rapid sand filtration (3 gpm/ft2 or less), and
disinfection with chlorine (without consideration to concentration or form of chlorine

residual).

Source: Clarke et al. (1977).

16



Table 3. National Interim Primary Drinking Water Standards

Maximum concentration
Constituent (in mg/1 unless specified)

Inorganic chemicals

Arsenic 0.05

Barium ]

Cadmium 0.010

Chromium 0.05

Lead 0.05

Mercury 0.002

Nitrate (as N) 10

Selenium 0.01

Silver 0.05

*

Fluoride 1.4-2.4
Turbidity 1 TUup to 5 TU
Coliform bacteria 17100 m1 (mean)

Organic chemicals

Endrin 0.0002
Lindane 0.004
Methoxychlor 0.1
Toxaphene 0.005
2,4-D 0.1
2,4,5 TP Silvex 0.01
Jok
Total trihalomethanes 0.1

Radionuclides

Radium 226 and 228 (combined) 5pCi/1
Gross alpha particle activity 15pCi/1
Gross beta particle activity 4 mrem/year

Source: Environment Reporter (1983).

*Depending on annual average maximum daily air temperature; lowest MCL
assoctated with temperatures of 79.3 to 90.5°F (26.3 to 32.5°C).

**The sum of chloroform, bromoform, bromodichloromethane, and
chlorodibromomethane.

17



Table 4. Nationa)l Profile of Community Water Supply Systems

Percent of Percent of
systems population
Size of population served
25-2,499 80 8
2,500-9,999 12 9
10,000 - 1,000,000 8 83
Type of omnership
Public 56 84
Private 44 16
Primary source of water
Ground 14 39
Surface 13 49
1
Purchased 13 12

Tpurchased water refers to drinking water bought from another community
system. No data exists on the amount of purchased water that is surface
or ground water; however, it is believed that the majority is surface
supplied (e.g., the largest wholesalers of drinking water are the State
of California, the cities of New York and Chicago, and the Metropolitan
District Commission of Boston, all of which obtain drinking water from

surface supplies).

Source: CEQ (1979)

18



3. IDENTIFICATION OF CONTAMINATED WATER SUPPLIES

The first step towards calculation of human exposure to a chemical
substance in drinking water is the identification of contaminated water
supplies. This step follows the determination that the chemical
substance, based on the sources of the substance and its
chemical/physical properties, will be present in water. The
identification of the sources of a chemical substance and the
environmental releases are part of the materials balance process. The
methodology for performing a materials balance is described in JRB
(1980). Source analysis is also discussed in Section 2 of Volume 2 of
this methods series (i.e., Methods for Assessing Exposure to Chemical
Substances in the Ambient Environment). The analysis of fate and
transport of a substance to determine the media to which it will
partition is discussed in Section 3 of Volume 2.

The purpose of this section is to identify raw drinking water
supplies that may be contaminated with the chemical due to its release
into the environment. Because raw drinking water supplies can
essentially be divided into the categories of surface and ground water,
and because there are data bases and information resources related to
each, the procedures for identifying contaminated surface and ground
water supplies are presented separately in the subsequent sections.

3.1 Identification of Surface Water Supplies

This section describes data bases, information resources, and
procedures that may be used for identifying surface water supplies which
are used as sources of raw drinking water and which are possibly
contaminated with the chemical substance of interest. The primary
information resources or tools for identifying surface water supplies are
the data bases of the Hydrologically Linked Data File (HLDF) system
maintained by the EPA Monitoring and Data Support Division, Water Quality
Analysis Branch, and the Federal Reporting Data System (FRDS) maintained
by the EPA Office of Drinking Water. Each of these systems is described
in the following subsections.

3.1.1 Hydrologically Linked Data File (HLDF) System

The HLDF system is a group of data bases that include locational and
supporting information relating to industrial wastewater dischargers,
receiving water flow rates, water supply intakes, water quality
monitoring stations, and fish kills. The data records in the data bases,
each ef which will be subsequently described, include the name of the
water body or reach on which the subject of the data record is located
and a unique identifying numeric code called a REACH number. The REACH

19



number, including its derivation and format, will also be subsequently
described. The HLDF data bases, therefore, all have a common data record
element (i1.e., the REACH name and number) to which integrated data base
retrievals may be keyed. The data bases are thus "hydrologically linked."

The HLDF system consists of the following minor file, four major
files, and one auxiliary file:

I. Minor File

REACH File
II. Major Files
° Industrial Facilities Discharge (IFD) File
¢ Water Supply Data Base (WSDB) File
. Stream Gaging Inventory Data (GAGE) File
e Pollution-Caused Fishkill (FISHKILL) File
ITI. Auxiliary File
¢ STORET Water Quality Data File

Following is a description of each of these data files except the
FISHKILL File, which is not pertinent to this methods report.

REACH File - This file contains a 1isting of all REACH numbers in the
conterminous U.S. By definition, a reach is an arbitrary boundary
that defines a certain hydrologic system (e.g., river, stream,

lake). In case of a river, the boundary may be defined as the
continuous portion of the river where no tributaries intervene (i.e.,
that portion of the river between the confluence with two
tributaries). The REACH number is the mechanism or common data
element that hydrologically 1inks the four major and one auxiliary
data bases. A REACH number is a combination of the 8-digit U.S.
Geological Survey hydrologic unit number (2-digit USGS region number
+ 2-digit subregion number + 2-digit accounting unit number + 2-digit
cataloging unit number.) and an EPA 3-digit segment number. A1l
river basins or portions of river basins in the U.S. have a unique

20



hydrologic unit number. Major water bodies or portions of water
bodies within basins, as identified by the hydrologic unit number,
have a segment number. Each major stream, river, or lake or segment
thereof is uniquely identified, therefore, by the 11-digit REACH
number. Detailed information on the USGS hydrologic unit numbering
system is available in State Hydrologic Unit Maps - Brochure (USGS
undated). The hydrologic unit numbering system is also, along with
the EPA segment numbering system, described in General Information on
IFD, Drinking Water Supplies, Stream Gages, Reach, and Fishkill Files
and Retrieval Procedures for Hydrologically Linked Data Files (USEPA
1981a).

The REACH file consists of approximately 68,000 segments which
represent some 700,000 miles of streams or shorelines. An estimated